

The items listed comply with the relevant standards as listed on this certificate of test & examination.

Client: **TRANSNET NZ LTD**

Address: **20 NEIL PARK DRIVE
EAST TAMAKI**

City: **AUCKLAND**

Customers O/No: **28805**

AS/NZ
ISO 9001-2008
APPROVED

Date of test: **20/11/2013**

Each item was examined and tested by **Ray Allsopp** for any defects in compliance with the relevant standards or manufacturers requirements or compliances.

I hereby certify that particulars on this certificate are correct.

Approved by **Andy Palmer** Signed

Branch **Auckland**



www.bridon.co.nz
salesadmin@bridon.co.nz

Identification No	Clients Reference	Colour Seal ID No	Description of Gear	Comply with Standard	Proof Load Applied	Working Load Limit
CAB750.3 (50%)	GRAPH OF LOAD TEST SUPPLIED		PROOF LOAD CAB750 CLEVIS THIMBLE TO 50% OF RATED MBL	AS1154.1	3598 KGS	N/A
CAB750.3 (90%)	GRAPH OF LOAD TEST SUPPLIED		PROOF LOAD CAB750 CLEVIS THIMBLE TO 90% OF RATED MBL	AS1154.1	6445 KGS	N/A
CAB750.3 (D)	GRAPH OF DESTRUCTION TEST SUPPLIED		DESTRUCTION TEST CAB750 CLEVIS THIMBLE	AS1154.1	8738 KGS	N/A
CAB750.4 (50%)	GRAPH OF LOAD TEST SUPPLIED		PROOF LOAD CAB750 CLEVIS THIMBLE TO 50% OF RATED MBL	AS1154.1	3583 KGS	N/A
CAB750.4 (90%)	GRAPH OF LOAD TEST SUPPLIED		PROOF LOAD CAB750 CLEVIS THIMBLE TO 90% OF RATED MBL	AS1154.1	6423 KGS	N/A
CAB750.4 (D)	GRAPH OF DESTRUCTION TEST SUPPLIED		DESTRUCTION TEST CAB750 CLEVIS THIMBLE. ANCHORED PIN TO CENTRE HOLE	AS1154.1	1487 KGS	N/A
CAB950.1 (50%)	GRAPH OF LOAD TEST SUPPLIED		PROOF LOAD CAB950 CLEVIS THIMBLE TO 50% OF RATED MBL	AS1154.1	3783 KGS	N/A

Identification No	Clients Reference	Colour Seal ID No	Description of Gear	Comply with Standard	Proof Load Applied	Working Load Limit
CAB950.1 (90%)	GRAPH OF LOAD TEST SUPPLIED		PROOF LOAD CAB950 CLEVIS THIMBLE TO 90% OF RATED MBL	AS1154.1	6452 KGS	N/A
CAB950.1 (D)	GRAPH OF DESTRUCTION TEST SUPPLIED		DESTRUCTION TEST CAB950 CLEVIS THIMBLE	AS1154.1	8426 KGS BREAK LOAD	N/A
CAB950.2 (50%)	GRAPH OF LOAD TEST SUPPLIED		PROOF LOAD CAB590 CHECK THIMBLE TO 50% OF RATED MBL	AS1154.1	3598 KGS	N/A
CAB950.2 (90%)	GRAPH OF LOAD TEST SUPPLIED		PROOF LOAD CAB590 CHECK THIMBLE TO 90% OF RATED MBL	AS1154.1	6475 KGS	N/A
CAB950.2 (D)	GRAPH OF DESTRUCTION TEST SUPPLIED		DESTRUCTION TEST CAB950 CLEVIS THIMBLE	AS1154.1	8545 KGS BREAK LOAD	N/A
TC70.5 (50%)	GRAPH OF LOAD TEST SUPPLIED		PROOF LOAD TC70 CLEVIS THIMBLE TO 50% OF RATED MBL	AS1154.1	3487 KGS	N/A
TC70.5 (90%)	GRAPH OF LOAD TEST SUPPLIED		PROOF LOAD TC70 CLEVIS THIMBLE TO 90% OF RATED MBL	AS1154.1	6319 KGS	N/A
TC70.5 (D)	GRAPH OF DESTRUCTION TEST SUPPLIED		DESTRUCTION TEST TC70 CLEVIS THIMBLE. ANCHORED PIN TO CENTRE HOLE	AS1154.1	6838 KGS BREAK LOAD	N/A
TC70.6 (50%)	GRAPH OF LOAD TEST SUPPLIED		PROOF LOAD TC70 CLEVIS THIMBLE TO 50% OF RATED MBL	AS1154.1	3472 KGS	N/A
TC70.6 (90%)	GRAPH OF LOAD TEST SUPPLIED		PROOF LOAD TC70 CLEVIS THIMBLE TO 90% OF RATED MBL	AS1154.1	6319 KGS	N/A
TC70.6 (D)	GRAPH OF DESTRUCTION TEST SUPPLIED		DESTRUCTION TEST TC70 CLEVIS THIMBLE	AS1154.1	8127 KGS BREAK LOAD	N/A